Cylinder barrel & head spares & parts for Triumph 1960-69 200cc Terrier & Tiger Cub Models

Cylinder Barrel

Key

Part Number

Description

Per

Models

1

70-3385

Cylinder barrel 1 1960-66 All (not T20SM & T20B)

1

70-6094

Cylinder barrel 1 1965-68 T20SM & T20SH, 1966-69 T20B

2

70-4037

Base gasket 1 1960-69 All

3

70-3170

Holding down bolt 4 1960-69 All

4

70-3386

Cylinder head dowel 2 1960-69 All

5

70-4049A

Cylinder head with guides 1 1960-63 All (not T20), 1964-66 All (not T20SM & T20B)

5

70-4101

Cylinder head 1 1960-63 T20

5

70-6093A

Cylinder head with guides 1 1965-68 T20SM & T20SH, 1966-69 T20B

6

70-3208

Valve guide. Oversize available 0.002 2 1960-69 All

7

70-3209

Valve guide circlip 2 1960-69 All

8

70-3207

Screw in exhaust stub 1 1960-69 All

9

70-3217

Head gasket 1 1960-69 All

10

70-4103

Sleeve nut, 5/16 CEI26 4 1960-66 All (not T20SM & T20B)

10

70-5897

Sleeve nut, 5/16 4 1965-68 T20SM & T20SH, 1966-69 T20B

11

70-3446

Washer, Engine mount rear 4 1960-69 All

12

70-3963

Inlet valve 1 1960-69 All

13

70-3147

Valve, exhaust 1 1960-69 All

14

70-3214

Inner valve spring 2 1960-66 T20, 1960-61 T20T, 1966-69 T20B

14

70-3965

Inner valve spring 2 1960-61 T20S & T20SL, 1962-66 T20SS & T20SH

14

70-5975

Inner valve spring 2 1965-68 T20SM & T20SH

15

70-3215

Outer valve spring 2 1960-66 T20, 1960-61 T20T, 1966-69 T20B

15

70-3966

Outer valve spring (red) 2 1960-61 T20S & T20SL, 1962-66 T20SS, 1962-68 T20SH, 1965-68 T20SM

16

70-3213

Bottom cup 2 1960-66 T20, 1960-61 T20T, 1966-69 T20B

16

70-3964

Spring cup 2 1960-61 T20S & T20SL, 1962-66 T20SS & T20SH

16

70-5974

Bottom cup 2 1965-68 T20SM & T20SH

17

70-3301

Top collar 2 1960-69 All

18

WE259A

Split collet 4 1960-69 All

19

70-3251

Rocker 1 1960-69 All

20

70-3252

Exhaust rocker 1 1960-69 All

21

70-3222

Rocker ball pin 2 1960-69 All

22

70-3223

Tappet adjuster 2 1960-69 All

23

GS662

Adjuster locknut 1/4x26TPI 2 1960-69 All

24

70-3225

Rocker spindle 2 1960-69 All

25

70-3253

‘O’ ring 2 1960-69 All

26

70-2534

Washer 4 1960-69 All

27

70-3224

Thackery washer, 7/16 2 1960-69 All

28

70-2594

Thrust washer 3/8 x 5/8 x 1/32 2 1960-69 All

29

70-1335

Sealing washer 2 1960-69 All

30

70-3249

5/16 copper sealing washer 2 1960-69 All

31

97-0400

Dome nut 2 1960-69 All

32

70-3226

Gasket, rocker cover 2 1960-69 All

33

70-3227

Inlet rocker cover 1 1960-63 All

33

70-4648

Inlet rocker cover 1 1964-69 All

34

70-3228

Exhaust rocker cover 1 1960-63 All

34

70-4649

Exhaust rocker cover 1 1964-69 All

35

70-3210

Stud 2-5/32″ in O.A. 2 1960-69 All

36

70-2441

Washer, 1/4 fibre or copper 2 1960-69 All

37

70-3290

Nut, self locking, 1/4 CEI26 2 1960-69 All

38

70-3372

Pushrod 2 1960-69 All

39

70-3537

Cover tube 1 1960-69 All

40

70-3391

Seal, pushrod tube bottom 1 1960-69 All

41

70-3540

Push rod seal, upper 1 1960-69 All
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk